SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
x| spectrum v
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 . | SPURIGIECHBEKABS T
Line _$PURIOUS_|INE_ABS PAES ‘[ Line _$PURIOUS_LINE_ABS \ PASS
10 dem f 10 dBm \
0 dem }' 0 dBm !
-10 dBm l -10 derm l
| SPURIOUS_LINE ABS5_ ‘{ ’\ [H )
20 dBm — ||l 20 dem
P [ J1 1
-30 dBm / “"\1 ﬂ | 0 dem . ;
1 THEEARN
T Sl T TN LA
I
50 dom s " NI oo on N, o™ T
e e T 7 KT A N . W

50 dBm 60 dBm
70 dam 70 dBm
Start 1,84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184596 GHz -38.43 dem -25.43 dB 1.905 GRz 1.910 Ghz 100.000 kHz 1.00068 GHz 20.40 dBrm -9.60 d&

1.843 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -23.50 dam -10.50 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -24.25 dBm -11.25 de

1,850 GHz 1,855 GHz 100,000 kHz 185034 GHz 20.72 dem -9.28 dB 1011 CHz 1950 GH2 1,000 Mz 81103 cHe ~38.50 cbm 25 50 db,

——
.
i . i 1 e

Date: 4 DEC 2019 12:51:44

Date: 4 DEC 2018 13:01:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

= Spectrum v
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 RIRHECHYEKARS FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
J e e \ prems s e
0 dBm f ?uem ‘
-10 dBm \ 10 dem
| SPURIOUS_LINE_ABS_ ] \ I\
20 dam 20 dém *
-30 dBm S 30 dBm e
| [ —_ Sy
mew [,
A2 -40 dBm o)
wm
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184900 GHz -20.30 dém -7.30 d8 1.905 GRz 1.910 Ghz 100.000 kHz 1.00739 GHz .21 dBm -23.79 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.85000 GHz -29.73 dBm -16.73 8 1,910 GHz 1.911 GHz 50,000 kHz 1,91000 GHz -30.22 dBm -17.22 dB
1,850 GHz 1,855 GHz 100,000 kHz 185363 GHz £.98 deém -23.02 dB 1.011 CHz 1.690 GH2 1.00D Mz 161101 GHz 26,61 dBm C15.61 B
.
I J1 £

Date: 4 DEC 2019 12:53.58

Date: 4.DEC.2019 13.03:25

Sporton International (Kunshan) Inc.

TEL : +86-
FAX : +86-

512-57900158
512-57900958

FCC ID : 2AN87CARBON

Page Number : A67 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2 /5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 12:52°51

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 Py | SPURIGIECHBEKABS AP
Line _§PURIOUS_|INE_ABS PAES }[ \ Line _§PURIOUS_|LINE_ABS_Jj | PABS
10 dem: 10 dBm \\
0 dBm Kj 0 dBm |
-10 dBm 3 -10 dem fl l\
| SPURIOUS_LINE ABS5_ | \ / \
20 dBm f 1 m ﬁ dBm {
-30 dBm / H‘ ﬁi Jl ! -pojdem A )
i VAR
. s M, |l e .
oo A s A L AR N
50 dem o] sl " lsa :%.‘ I4UI w.%“ P \
o ——— 74 T, W‘MW’J i \ — P
50 dBm 60 dBm
70 dam 70 dBm
Start 1,84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84618 GHz -38.21 dém -25.21 dB 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 19,41 dBm -10.59 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.84893 GHz -24.46 dam -1L.46 d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -24.72 dBm -11.72 de
1,850 GHz 1,855 GHz 100,000 kHz 185032 GHz 20.20 dem -9.80 d& 1011 CHz 1950 GH2 1,000 Mz 81491 cHe ~38.70 dbm 3570 db,
——
i ] L il ]

Date: 4 DEC 2018 13:02:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22,00 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
pMWWMMﬂNwW‘JJV\.\ et e B it Y
0 dem " \ o dem !
-10 dBm ! 10 dem i
| SPURIOUS_LINE_ABS_ f K |
20 derm 20 dem :
M«-M"’" f \ R,
P 3 S S
-30 dBm e -30 dem e
sttt —— —
B —— ot WMW
& -40 dBm b
g
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -20.62 dém -7.62 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90568 GHz .38 dBm -24.62 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -30.17 dBm -17.17 dB 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -32.78 dBm -19.78 dB
1,850 GHz 1,855 GHz 100,000 kHz 185425 GHz £.46 dém -23.54 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91106 GHz 25.79 dBm -12.70 dB
.
i i )
Date: 4 DEC.2019 125508 Dete: 4.DEC.2019 13.04:32
Sporton International (Kunshan) Inc. Page Number 1 A68 of A303

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : 2AN87CARBON

Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 13:08:07

Date: 4 DEC 2018 13:17:34

x| spectrum
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS VT
Line EPURIOUS INE_ABS PABS ﬂ Line SPURIOUS, INE_ABS PASS F|
10 dem | \ 10dBm N
0 dBm # \ 0 dBm ‘ |
-10 dBm f - -10 derm / &
| SPURIOUS_LINE ABS5_ J \ j \
20 dBm i ‘\ 20, dBm f I
|
-30 dBm \ il J -3nldem
JE ! I a
-40 dary mk[ - "“l H 40 Ean— v M
oy
=0 dln[ 1 MM / Ill"ﬂ . ”I lwph‘l \u‘ | l’\ 50 dem . l\'iﬁ \ l L M\ f"w"‘l
’ v Wl N v «w{I Tl b R S )
v o o
-50 dBm -60 dem-1E
70 dam 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 CHz Start 1.9 GHz 3003 pts Stﬂ 1.02 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184176 GHz -39.77 dém -26.77 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00044 GHz 19.99 dBm -10.01 d&
1.843 GHo 1.850 GHz 100.000 kiiz 1.84853 GHz -31.35 dam -18.35 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -33.13 dBm -20.18 d8
1,850 GHz 1,850 GHz 100,000 kHz 185057 GHz 19.84 dBm -10.16 dB 1011 CHz 1950 GH2 1,000 Mz 81110 cHe ~39.17 cbm 3617 db,
——
.
i . i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4 DEC 2019 13:10:22

Date: 4.DEC.2019 13:19.49

m I o
= S um v
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
o [V P FYPSUL N AR PR o G ot et
dem f \ " r
|
-10 dBm ! -10 dem
| SPURIOUS_LINE_ABS_ | ‘ \
-20 dam L -30 dBm
-30 dem e ”) 30 dem \\ frorern
! g
[ S
R
= 40 dBm "
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | | Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184897 GHz -23.46 dBm 0.46 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00233 GHz 3,50 dBm -26.41 dB
1.849 GHz 1.850 GHz 100,000 kHz 1.84995 GHz -31.55 dBm -18.55 8 1,910 GHz 1.911 GHz 100,000 kHz 1,91000 GHz -32.22 dBm -19.22 dB
1,850 GHz 1,850 GHz 100,000 kHz 185679 GHz 3,89 dém -26.11 dB 1.011 CHz 1950 GH2 1,000 Miz 161100 GHz Z27.64 dBm 1464 B
.
I J1 £

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158

FAX : +8
FCCID:

6-512-57900958
2AN87CARBON

Page Number

1 A69 of A303

Report Issued Date : Mar. 06, 2020

Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm
SGL Count 100/100

Offset 4.90 dB Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 4 DEC 2019 13:09:15

@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 . | SPUBIAWEGHBEKASS Ty
Line EPURIOUS INE ABS PABS f\ Line SPURIOUS, INE_ABS PASS |"|
10 dem ; \ 10dBm f ‘
0 dem [l \ 0 dBm ¥ |\
-10 dém — -10 dBm |
| SPURIOUS_LINE ABS_ {1 H \
20 dam / \ {\ -20 dem —
-30 dBm \J & J i -3p|dem L rfl 1
' I I
~40 dergh j 2 T T !‘ -40 HBm ] J'ﬂl ‘ !
" o fiy,
50 dp{n- \l ",r" Ll Y —n I ’ ‘ J'I \ Vgn - A J | y \h !M S | ’N n
s 1 ; ﬁ(ﬂ ‘ \
iR ‘V‘. L\. MLJ 'JLM J ﬁh ! J | N

60 dem e S 60 dEymi A
70 dem 70 dem
Start 1,84 GHz 3003 pts Stop 1.86 GHz | |[[Start 1.0 cHz 3003 pts Stop 1.97 GHiz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84180 GHz -38.47 dBm -25.47 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 19.60 dBm -10.20 d&

1.849 GHz 1.850 GHz 160.000 khz 1.84853 GHz -32.38 dam -19.88 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91002 GHz -34.26 dBm -21.26 d8

1.850 GHz 1.860 GHz 100,000 kHz 1.85057 GHz 20,35 dBm -9.65 dB 1811 aHe 820 ons 1,000 Mz 191106 chs ~35.56 cbm 5555 b

—
)i J ) e i ™

Date: 4 DEC 2018 13:18:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um C%J
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22,00 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
o - S ENONON SIS G VN ||| e G, SN PO VS
|
-10 dBm { \ -30 dem I
| SPURIOUS_LINE_ABS_ { \ |
20 derm - — (|| 40 dem T
i IJ |
-30 dBm - sansipriet f J30 dem 1 Bl
e [— \ e
40 dBm 40 dBm
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dem
Start 1.84 GHz 3003 pts stop 1.86 GHz | ([ Start 1.0 GHz 3008 pts Stop 192 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84887 GHz -23.75 dém 0.75 d& 1.900 GHz 1.910 GHz 100.000 kHz 1.90329 GHz 3.19 dém -26.81 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -32.62 dBm -19.62 dB 1.910 GHz 1.911 GHz 100,000 kHz 1.91000 GHz -33.93 dBm -20.93 dB
1,850 GHz 1,850 GHz 100,000 kHz 185863 GHz 3,21 dém -26.79 dB 1.011 CHz 1.690 GH2 1.000 MH2 191117 GHz —27.47 dBm —14.47 dB
.
i i )
Date: 4 DEC.2019 151129 Dete: 4.DEC.2019 13.:20:56
Sporton International (Kunshan) Inc. Page Number 1 A70 of A303

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

2AN87CARBON

Report Issued Date : Mar. 06, 2020
Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 22.90 dBm
SGL Count 100/100

Offset 4.90 dB Mode Auto Sweep

Spe

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

um

Mode Auto Sweep

Date: 4 DEC 2019 13:24:32

@1 AvgPwr (@1 avgPwr
20 dbieitFhack rTY T | SPURIGIECHBEKABS AP
Line _$PURIOUS INE_ABS PA |‘|,i Line SPURIOUS_LINE_ABS. PASS ﬂ
10 dém } ‘\ 10dBm ‘ \
0 dBm 1 0 dBm |
I I\
-10 dBm [ -10 derm f
| SPURIOUS_LINE ABS5_ / \ i \
20 dBm {J \‘\ H 20, dBm T
-30 dBm t j ‘ Bm ]j \
-40 dam J r\ A B ‘Brr T ;
S " M K ﬂu’"*' L o e = A s
I L A ’\,ij. l\-J" 1Ll v o J\j ) '\,JI [ "‘Llr\f W /'LVM L

60 dem Al g 50 dein i A WIS
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -42.14 dém -29.14 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,90017 GHz 19,00 dBm -10.10 dB

1,849 GHz 1.850 GHz 150,000 kHz 185000 GHz -32.71 dém -19.71 dB 1010 GHz Ta11 ane 150,000 kHz 191000 CH= 33,44 dBm 20,44 dB

1,850 GHz 1,865 GHz 100,000 kHz 185082 GHz 20.35 dém -9.65 dB 1011 CHz 1950 GH2 1.00D Mz 161135 GHz 4247 dBm 56 47 dB

—
.
Il Ve X T e

Date: 4 DEC 2018 13:33:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4. DEC 2019 13:26:46

[_] I o
= ] um v
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbiiGhack m RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dem } LY SIS ) 0 dpn " -
| \
-10 dBm -10 dem
| SPURIOUS_LINE_ABS_ ‘ | \
-20 dem: 1 -2p dem i
30 dem 4 0 dBm \
- \ PR e —
R \ ——

-40 dam 40 dBm
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency | Ppowerabs | Rangelow | Range Up REW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 184886 GHz -25.58 dem 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00292 GHz 1.76 dbm -28.24 dB

1.849 GHz 1.850 GHz 150,000 khz 1.84922 GHz -32.52 dém -19.52 8 1.910 GHz 1.911 GHz 150,000 kHz 1,91000 GHz -32.38 dBm -19.38 dB

1,850 GHz 1,865 GHz 100,000 kHz 185060 GHz 2,36 dem -27.64 dB 1.011 CHz 1.690 GH2 1.00D Mz 161108 GHz 57 o7 dBm Ci497dB

.
I 1 i

Date: 4.DEC.2019 13:36:12

Sporton
TEL: +8
FAX : +8
FCCID:

International (Kunshan) Inc.
6-512-57900158
6-512-57900958

2AN87CARBON

Page Number 1 A71 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 22.90 dBm
SGL Count 100/100

Offset 4.90 dB Mode Auto Sweep

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

Date: 4 DEC 2019 13:25:38

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS FTAE
Line _$PURIOUS_| INE_ABS PABS F| Line _SPURIOUS_LINE_ABS PABS ﬂ
10 dém | 10dBm / \
0 dBm ‘ l 0.dBm
A [l
-10 dBm / -10 dem: ;
| SPURIOUS_LINE_ABS_ r | r IF
20 dom 4 s 20 dem 4
i ] I
-30 dBm I “\ j‘ ‘ -39 Hem J
VM\ ) t -40 {Bm J‘I'"‘ \k
. vl || A . ’]r* i M- \
il W i P M e e
. LR L A l.fﬁ” LHoa WA s
A ST TR e e

-70 d8m 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84855 GHz -40.67 dém -27.67 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,90017 GHz 16.70 dBm -11.30 dé

1.845 Ghz 1.850 GHz 150,000 khz 1.84999 GHz -32.30 dém -19.30 d8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -32.82 dBm -19.82 dB

1.850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 20.29 dBm -0.71 dB 1.011 GHz 1.690 GH2 1.000 MH2 1.91128 GHz 41,64 dBm -26.64 db

——
i ] L il ]

Date: 4 DEC 2018 13:35:05

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4 DEC 2019 13:27.54

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dBm - ’ S A } 0 dpee » W
-10 dBm J -14 dBm
| SPURIOUS_LINE_ABS_ J I \
-20 dem J ]“ -2% dem H
-30 dem e - | Ao dem )
Lmﬂﬂ' \‘Ll T
-40 dam 40 dBm
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184889 GHz -26.83 dem 3.83 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00210 GHz 0.72 dBm -20.28 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84955 GHz -33.50 dBm -20.50 d8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -34.31 dBm -21.31 dB
1,850 GHz 1,865 GHz 100,000 kHz 186195 GHz 1,61 dBm -28.39 dB 1.011 CHz 1950 GH2 1.00D Mz 161117 GHz 27.80 dBm 1+ 80 B
.
I J1 £

Date: 4.DEC.2019 13:37:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number 1 A72 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 13:40:55

Date: 4 DEC 2018 13:50:22

x| spectrum
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack — | SPURIGIECHBEKABS AP
Line EPURIOUS INE_ABS ‘ np,: 55 Line SPURIOUS, INE_ABS PASS ﬂ
10 dBm - 10 dBm , \
0 dem }J 1 0 dBm } i
\
10 dem i \ -10 dBm —
| SPURIOUS_LINE ABS_ ‘ | / )
-20 dem ; 4 20 dem
r I “'
-30 dam f - " 31 fem 1 1
w | | l )
-40 dBm # | 4 t -4 ¢Bm
ey W\ ] f & M I A ‘l N Ny,
50 dfm—y T T J’N( || 5P dem A | 7 N b 7\,
bw‘\/ L MJ"K \l,\"u A, J’J ‘ J/ M \ ;'H\ ! ™
80 dem L AR o |10 cetr v s v a—
70 dem 70 dem
Start 1,84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -40.84 dBm -27.84 dB 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 20.10 dBrm -9.90 d&
1.843 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -34.44 dam “2l.a4dn 1.010 GHz 1.911 GHz 200.000 kHz 1.91001 GHz -33.19 dBm -20.19 d8
1.850 GHz 1.870 GHz 100,000 kHz 1.85113 GHz 20,20 dém -9.60 dB 1011 CHz 820 ons 1,000 Mz 191112 chs —41.49 cbm 3645 b
—
.
i . i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4. DEC 2019 13:43.10

Date: 4.DEC.2019 13.52.36

m I o
= ] um v
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbiiGhack — RIRHECHBEIABS ks
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dem T - , 0 d x w]
-10 dBm r ]| -10/ dem
| SPURIOUS_LINE_ABS_ J \ l
-20 dem i -2 dem
] Nl . bl
Ml u L ——
-40 dam 40 dBm
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|| Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184879 GHz -27.64 dem 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80690 GHz 0.56 dBm -20.44 dB
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LTE Band 2/ 20MHz / 16QAM
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1.840 GHz 1.849 GHz 1.000 MHz 1.84886 GHz -28.58 dém 5.58 d& 1.890 GHz 1.910 GHz 100.000 kHz 1.89700 GHz -0.17 dBm -30.17 de
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SPORTON LAB.

FCC RF Test Report
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Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 908.62319 MHz -53.68 dBm -40.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -53.67 dBm -40.67 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83643 GHz -53.34 dBm -40.34 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83643 GHz -53.32 dBm -40.32 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99766 GHz -53,05 dBm -40,05 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09838 GHz -53,29 dBm -40,29 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70068 GHz -46.16 dBm -33.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7006% GHz -45.62 dBm -32.62 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71329 GHz -49.62 dBm -36.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71229 GHz -49.42 dBm -36.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.72954 GHz -45.79 dBm -32.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73554 GHz -32.68 d&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.58001 MHz -53.74 dBm —40.74 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -53.75 dBm -40.75 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79613 GHz -53.90 dBm -40.90 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79487 GHz -54,18 dBm -41.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97247 GHz -53,16 dBm -40,16 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,078095 GHz -53,28 dBm -40,28 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75918 GHz -43.72 dBm -30.72 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7591% GHz -44.59 dBm -31.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69229 GHz -49.71 dBm -36.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70229 GHz -49.66 dBm -36.66 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.72354 GHz -45.91 dBm -32.91 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73754 GHz -32.51 dg
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LTE Band 2/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n [ sp =
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 977.94353 MHz -53.42 dBm -40,42 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.19640 MHz -53.64 dBm -40.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80957 GHz -54.17 dBm -41.17 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81292 GHz -54,03 dBm -41.03 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99802 GHz -52,96 dBm -39,96 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.06563 GHz -53,01 dBm -40,01 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81818 GHz -44,33 dBm -31.33dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81818 GHz -45.18 dBm -32,18 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -49.83 dBm -36.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69329 GHz -49.76 dBm -36.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75304 GHz -45.86 dBm -32.86 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73254 GHz -45.69 dBm -32.69 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 907.16892 MHz -53.69 dBm -40,62 dB 30,000 MHz 1,000 GHz 1.000 MHz 802.80610 MHz -53,50 dem -40,50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -53.46 dBm -40.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -53.60 dBm -40.60 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.84723 GHz -53,06 dBm -40,06 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08542 GHz -53,23 dBm -40,23 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -45.28 dBm -32.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -45.37 dBm -32,37 db
9,000 GHz 13,000 GHz 1.000 MHz 12.64379 GHz -49,71 dBm -36.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71829 GHz -49,65 dBm -36.65 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.73954 GHz -45.89 dBm -32.8 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.72554 GHz -45,82 dBm -32,82 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

n [ sp =
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 917.83358 MHz -53.59 dBm -40,52 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.31534 MHz -53,66 dem -40,66 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79319 GHz -54.14 dBm -41.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79613 GHz -54,19 dBm -41.19 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98758 GHz -53,08 dBm -40,08 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.88070 GHz -53,29 dBm -40,29 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75769 GHz -44,37 dBm -31.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7576% GHz -44,92 dBm -31,92 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69729 GHz -49.78 dBm -36.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.71179 GHz -49,68 dBm -36.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73004 GHz -45.80 dBm -32.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.70904 GHz -45.30 dBm -32.80 di
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 932.86107 MHz -53.60 dBm -40,60 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -53,56 dem -40,56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.78480 GHz -54.16 dBm -41.16 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81124 GHz -54,39 dBm -41.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.,98794 GHz -53,03 dBm -40,03 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.85947 GHz -53,23 dBm -40,23 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81468 GHz -42.81 dBm -29.81 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81468 GHz -43.38 dBm -30.38 db
9.000 GHz 13.000 GHz 1.000 MHz 12.66079 GHz -49.82 dBm -36.82 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.66729 GHz -49.76 dBm -36.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74654 GHz -45.93 dBm -32.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.72204 GHz -45.77 deém -32.77 dB
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SPORTON LAB.
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LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n [ sp =
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.71464 MHz -53,41 dBm -40.41 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.18441 MHz -53.64 dBm -40.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -53.23 dBm -40.23 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.30 dBm -40.30 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.93360 GHz -53,25 dBm -40,25 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09190 GHz -53,10 dBm -40,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70068 GHz -45.20 dBm -32.20 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7006% GHz -46.59 dBm -33.59 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67279 GHz -49.76 dBm -36.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69279 GHz -49.62 dBm -36.62 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75854 GHz -45.71 dBm -32.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.72004 GHz -45.68 dBm -32.68 d&
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 95564468 MHz -53.28 dBm -40,28 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -53.65 dem -40,65 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -53.97 dBm -40.97 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81586 GHz -54,05 dBm -41.05 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.,98794 GHz -53,17 dBm -40,17 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09190 GHz -52,91 dBm -30,91 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75569 GHz -44.13 dBm -31.13dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -45.09 dBm -32,0% db
9.000 GHz 13.000 GHz 1.000 MHz 12.67779 GHz -49.75 dBm -36.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69879 GHz -49.58 dBm -36.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.75704 GHz -45.85 dBm -32.85 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.75454 GHz -45.95 dBm -32.95 de
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LTE Band 2 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -53.67 dBm -40.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -53,66 dem -40,66 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79109 GHz -54.16 dBm -41.16 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.80075 GHz -54.07 dm -41.07 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.82024 GHz -53,24 dBm -40,24 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08219 GHz -53,36 dBm -40,36 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81118 GHz -44.97 dBm -31.97 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -44.67 dBm -31.67 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70979 GHz -49.50 dBm -36.50 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67629 GHz -49,68 dBm -36.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74354 GHz -45.60 dBm -32.60 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73804 GHz -45.72 dBm -32.72 dB
{ 1 J L] ( )| J L]

Date: 4 DEC 2019 13:05:25

Date: 4 DEC 2019 13:06:19

LTE Band

2/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

E n e pe -
Ref Level 0.00 dem  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 4.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
| N— In,.
- - o grited et -50 dBm—* 1 o L
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 910.07746 MHz -51.38 dBm -38.38 dB 30,000 MHz 1,000 GHz 1.000 MHz 809.59270 MHz -53.36 dBm -40.36 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -49.57 dBm -36.57 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -49.15 dBm -36.15 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97571 GHz -52,92 dBm -39,92 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00874 GHz -53,14 dBm -40,14 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz ~44.60 dBm -31.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7011% GHz -46.19 dBm -33.1% db
9,000 GHz 13,000 GHz 1.000 MHz 12.68729 GHz -49,63 dBm -36.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64379 GHz -49.81 dBm -36.81 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.75354 GHz -45.85 dBm -32.85 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.72404 GHz -45.74 dBm -32.74 db
L )| J ( )l ] 1 wa
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
T P 1 "
= = ~r 50 dBm - - FEY e
PO el ) T
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 926.07446 MHz -53.67 dBm -40.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 802.80610 MHz -53.71 dBm -40.71 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83097 GHz -54.04 dBm -41.04 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78732 GHz -54.25 dBm -41.25 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96023 GHz -53,18 dBm -40,18 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06851 GHz -53,32 dBm -40,32 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75118 GHz -45.48 dBm -32.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7511% GHz -44.66 dBm -31.66 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63230 GHz -49.7¢ dBm -36.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.67879 GHz -49.46 dBm -36.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74804 GHz -45.80 dBm -32.80 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.72854 GHz -45,76 dBm -32.76 dB
{ 1 J L] ( )| L]

Dater 4 DEC 2019 13:14:51

Date: 4 DEC 2019 13:15:46

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dBm Offset 4.90 de

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

Date: 4. DEC.2019 13:21.49

Date: 4 DEC 2019 13:22.44

@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
1 -
! . N — 50 dbm . -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -53.56 dBm -40.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 9684.24538 MHz -53.58 dBm -40.58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82720 GHz -54.27 dBm -41.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78102 GHz -54,18 dBm -41.18 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99622 GHz -53,26 dBm -40,26 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08506 GHz -52,95 dBm -30,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.80118 GHz -46.31 dBm -33.31dB 3.000 GHz 2,000 GHz 1.000 MHz 3.80118 GHz -46.74 dBm -33.74 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70929 GHz -49.42 dBm -36.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69979 GHz -49,79 dBm -36.79 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.74304 GHz -45.70 dBm -32,70 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.74304 GHz -45,73 dBm -32.73 dB
\ ) , o ( I w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm T
M‘J' L = = -50 dBm: — = e net e
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -52,27 dBm -39.27 dB 30,000 MHz 1,000 GHz 1.000 MHz 903.77561 MHz -53,40 dem -40,40 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -41.10 dBm -28.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -40.94 dBm -27.94 d
1,920 GHz 3,000 GHz 1.000 MHz 2.98974 GHz -53,15 dBm -40,15 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09910 GHz -53,18 dBm -40,18 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70168 GHz -45.00 dBm -32.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7016% GHz -46.27 dBm -33.27 db
9.000 GHz 13.000 GHz 1.000 MHz 12.68129 GHz -49.60 dBm -36.60 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72628 GHz -49,79 dBm -36.79 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.71954 GHz -45.60 dBm -32.69 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.74404 GHz -45.38 dBm -32.88 de
{ 1 J L] ( )| L]

Date: 4 DEC.2019 13:28:47

Date: 4 DEC 2019 13:29:41

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 4. DEC.2019 13:31.15

Date: 4 DEC 2019 13:32.10

n e Sp I:Iv?
Ref Level 0.00 dem  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 4.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dB -30 dBm
-40 dBm
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R -
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 908.62318 MHz -53.51 dBm -40.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -53,50 dem -40,50 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83517 GHz -53.76 dBm -40.76 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79193 GHz -54.06 dBm -41.06 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99478 GHz -53,13 dBm -40,13 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08902 GHz -53,08 dBm -40,08 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.74668 GHz -44.65 dBm -31.65 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7471% GHz -45.68 dBm -32,68 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69779 GHz -49.7¢ dBm -36.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70329 GHz -49.76 dBm -36.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73204 GHz -45.60 dBm -32.69 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73304 GHz -45.73 dBm -32.73 dB
\ ) , o ( I w
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n [ sp =
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
e A —
1 . = - 50 dBm hi - - PR,
L R
-0 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 917.83358 MHz -53.76 dBm -40.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.95552 MHz -53.63 dBm -40.63 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.79319 GHz -54.05 dBm -41.05 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82384 GHz -54.20 dBm -41.20 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99514 GHz -52,88 dBm -39,88 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,009118 GHz -53,19 dBm -40,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.79168 GHz -46.62 dBm -33.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.79168 GHz -46.27 dBm -33.27 db
9.000 GHz 13.000 GHz 1.000 MHz 12.70679 GHz -49.83 dBm -36.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68279 GHz -49.74 dBm -36.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.72804 GHz -45.92 dBm -32.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.72654 GHz -45.56 dBm -32.56 di
{ 1 J L] ( )| J L]

Dater 4 DEC 2019 13:38:13

Date: 4 DEC 2019 13:39:07

LTE Band

2/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum e p w
Ref Level 0.00 dem  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 4.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS _10 ddBi INE_ARS PARS
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20 dB -20 dBm
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-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 912.01648 MHz -53.27 dBm -40,27 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.82159 MHz -53,58 dem -40,58 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -40.37 dBm -27.37 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -41.37 dBm -28.37 d
1,920 GHz 3,000 GHz 1.000 MHz 2.97427 GHz -53,22 dBm -40,22 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08974 GHz -52,88 dBm -30,88 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70218 GHz -44.93 dBm -31.93 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7021% GHz -45.16 dBm -32,16 db
9,000 GHz 13,000 GHz 1.000 MHz 12.70279 GHz -49,68 dBm -36.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68529 GHz -49,60 dBm -36.60 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.73804 GHz -45.81 dBm -32.81 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.73754 GHz -45,54 dBm -32.54 db
( ) J ( ) ] ¢ i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 2 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

n [ sp =
Ref Level 0,00 dBm  Offset 4.90 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 4,90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS 10 ddRR—REURIOUS JINE ABS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
30 dB -30 dBm
-40 dBm
1 T — 1 forgtlom,
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varss/
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -53.61 dBm -40.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 820.68716 MHz -53,32 dem -40,32 di
1.000 GHz 1.840 GHz 1.000 MHz 1.83859 GHz -53.67 dBm -40.67 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -53.51 dBm -40.51 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,99370 GHz -53,21 dBm -40,21 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07571 GHz -53,22 dBm -40,22 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.74218 GHz -45.26 dBm -32.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7421% GHz -45.91 dBm -32,91 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -49.51 dBm -36.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65879 GHz -49.72 dBm -36.72 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.74454 GHz -45.44 dBm -32.44 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73904 GHz -45.60 dBm -32.60 d&
{ 1 J L] ( )| J L]

Date: 4 DEC.2019 13:47:39

Date: 4 DEC 2019 13:48'33

Highest Channel / QPSK

Highest Channel / 16QAM

n e Sp I:Iv?
Ref Level 0.00 dem  Offset 4.90 dg Mode Auto Sweep Ref Level 0.00 dém  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fthrrk PARS Limit fthr'rk (33
-10 ddfte—HBURIOUS | INE_ARS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB 20 dBm
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Jrm—— I R RS e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.32134 MHz -53.81 dBm -40.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -53.41 dBm -40.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.76480 GHz -54.19 dBm -41.19 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83475 GHz -54.24 dBm -41.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99694 GHz -53,11 dBm -40,11 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.07643 GHz -53.02 dBm -40.02 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.78268 GHz -46.48 dbm -33.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.78218 GHz -46.80 dBm -33.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63380 GHz -49.75 dBm -36.75 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68229 GHz -49.60 dBm -36.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.73304 GHz -45.72 dBm -32.72 db 13.000 GHz 19,500 GHz 1.000 MHz 15.74104 GHz -45.38 dBm -32.88 de
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saronas. FCC RF Test Report

Report No. : FG901409B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0021
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0026
20 Battery End Point 0.0004

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 4

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.94 5.10 5.25 6.46
Middle CH 4.14 4.43 5.88 577 PASS
Highest CH 3.36 4.70 4.70 5.97
Sporton International (Kunshan) Inc. Page Number 1 A85 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG901409B

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 6 DEC.2018 083412

Date: 6 DEC.2018 08.34:21

Spectrum , ,
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Middle Channel / 1RB

Middle Channel / Full RB

Date: 6 DEC.2018 08.34.36

Date: 6 DEC.2018 083426

Spectrum Spectrum
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
= 0 s
h =5
3
00 00 3
<] Y =~
1E4 - 1E4 - -
% \ %
i i 5
1E 1E
i
1 1 |
CF 1.7325 GHz Mean Pwr + 20.00 dB CF 1.7325 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | 19% | D.01% |
Trace 1 [ 20,02 dem 24,23 dbm 1.21 da 3.19 6B .06 0B .14 0B .17 08 Trace 1 [ 2078 dem 25,58 dbm 4.80 da 2.49 d8 3.88 d8 4.43 da 4.67 0B
— _— I e——
L il J [ L il ] SRR e

Highest Channel / 1RB

Highest Channel / Full RB

Date: 6 DEC.2018 08.34.48

Date: 6 DEC.2018 08.24.57

Spectrum Spectrum
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
i ——
o - o -
0.0 + 0.0 o
{ N | 5
i3 !‘ 1E- -
N | N
\ i
1 : |
1E. 1E. -
|
. 1 |
CF 1.745 GHz - Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.96 dBm 23,24 dBm 3.37 d8 2.55 dB 3.28 dB dB dB Trace 1 20,88 dBm 26.05 dBm 5.16 d8 2.58 dB 4.06 da 4.70 da 4.99 dB
I e—— I e——
L )i J [ L il ] SRR e
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SPORTON LAB.
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Report No. : FG901409B

LTE Band 4 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 6 DEC.2018 08:33:14

Spectrum , ,
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
VN-“-\‘.“
o =
0.0
| < . <
1E4 1E4 X
X k X
| \
b N \ N
1E 1E ‘-
1 1 =
CF 1.72 GHz Mean Pwr + 20.00 dB CF 1.72 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19,33 dBm 24.62 dBm 5.30 d8 3.19 dB 5.13 dB Trace 1 19.59 dBm 27.09 dBm 7.50 d8 3.04 d8 5.39 d8 6.46 dB 7.07 dB
I e—— I e——
L ! J L ! J [

Date: 6 DEC.2018 083323

Middle Channel / 1RB

Middle Channel / Full RB

Date: 6 DEC.2018 08.33.36

Spectrum Spectrum
Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz

@152 view @152 view

S
e
B =
0.0 T 0.0
5 N .
1 3 5 .
| B kY ~
1€ ; = 1E- 3 =
1€ 1€ “
3

CF 1.7325 GHz Mean Pwr + 20.00 dB CF 1.7325 GHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 19.68 dBr 26,62 dém 5.94 d8 3.28 dB £.55 dB 5.88 0B Trace 1 | 19.88 dbm 26,32 dbm 5.44 d8 3.04 d8 4.90 da 5.77 d8 5.23 08

e e —
[ | SEERCEENC [ SRR

Date: 6 DEC.2018 08.33.45

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Spectrum

Date: 6 DEC.2018 08.33.54

Ref Level 25,40 dem  Offset 540 b Ref Level 25,40 dem  Offset 540 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 Mhz
@152 view @152 view
- s
—
o o H
00 \ 00
] \ 4
1E- + 1E- -
1€ 1€ -
|
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.27 dem 23,96 dbm 4.74 da 2.90 6B +.58 0B .70 0B .78 0B Trace 1 | 19.94 dbm 26,60 dBm 6.76 d8 3.10 d8 5.10 d8 da 5.52 d&
= I e—— e e
L il ) [ W e

Date: 6 DEC.2018 08.34.03
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Report No. : FG901409B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.21 1.21 3.00 3.05 4.97 4.86 9.73 9.73 | 1451 | 14.18 | 20.34 | 20.14
Middle CH 1.23 1.24 3.00 3.03 4.86 494 9.83 9.79 14.30 | 14.12 | 20.22 | 20.14
Highest CH 1.23 1.23 3.02 3.03 4.90 4.92 9.81 9.75 | 14.45 | 14.33 | 20.18 | 20.22
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel /

1.4MHz / 16QAM

= pectrum i
Ref Level 25.40 GBm  Offset G40 OB @ RBW 30 kHZ Ref Level 25,40 cbm _ Offset .40 db @ RBW 30 kHz
o At I0de SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0de SWT 632yus @ VBW 100kHz Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max 017k Max
17.66 dBm| GEEY 1324 dbm
20 1.71078110 GHz 2 1.71036150 GHz
B A 26.00 dB B A N ST T 26.00 dB)
w 7 1.214000000 MHz e oA 1.205600000 MHz
\ 409. +
N : Q factor 1409.2 o a6 Q factor 1418.7
f \)" !
-10d -10d -
/ \
20d -20d :
LY. - —
P : sy e RaVA 2PN
a4 o 3 e AR
o~
0 d -0 d
50 0
s0d c0d
704 70 d
CF 1.7107 GHz 1001 pts Span 2.8 MHz GF 1.7107 GHiz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17107811 Ghz 14.85 dom____ncB down 214 Mhe ML 1.7103515 Ghz 14,24 8w nod down 1.2056 Whz
TL 1 1.7100902 GHz -10.74 dBm ndd 25.00 dB L L 1.710093 GHz -11.78 dBm n 25.00 dB
T2 1 1.7113042 GHz -10.91 dem Q factor 1409.2 T2 1 1.7112985 GHz -11.69 dém Q factor 1418.7

L I

Date: 6 DEC.2018 06.37.26

J

L U

Cate: 60EC.2019 06:37:3%

J

Middle Channel /

1.4MHz / QPSK

Middle Channel /

1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 25,40 cbm  Offset G40 b = RBW 30 khz RefLavel 25,40 dbm  OFfset 640 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™11 3.95 dBm)| MI[1] 12.87 dBm
20 T 1.73232100 GHz 20 1.73216710 GHz,
. e P P firs 26.00 dB . N - s PHBR P, 26.00 dB
o 1 L 1.230800000 MHz e f By " 1.239200000 MHZ|
R ' Q facter 1407.5 o Q facter ‘\ 1397.9
-”I L |
-10 f - -10 de
J /
-20 df 1 v + —
) (I TPPAP e NN P VATV P
N v Ve e e A s e T
40 d -40 df
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,732321 GHz 13.95 dBm nd@ down 1.2308 MHz M1 1 1.7321671 GHz 12.87 dBm nd@ down 1,2392 MHZ
T 1 1.731679 GHz -12.09 dam nd8 26.00 dB TL L 17318902 GHz -13.14 dBm nd8 26,00 d8
T2 1 1,7331098 GHz -12.05 dém Q factor 1407.5 T2 1 1.7331294 GHz -13.21 dém Q factor 1397.9
L U J wa L JU J

Date: 6 DEC.2018 06.49.08

Cate: 60EC.2019 06.49:1%

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

J

Spectrum Spectrum
Ref Level 25.40 GBm  Offset 540 0B w RBW 30 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 30 kHZ
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 14,42 dbm| MLl 13.08 dbm
20 T 1.75441190 GHz 2 1 1.75447900 GHz
. P W N e N 26.00 dB| . B R 26.00 d8)
mn By \ 1.228000000 MHz 1 1.225200000 MHZ
. \ 12 4 -
N Q factor 1428.7) . Q factor ! 1432.0
/ /
T
-10d ! -10d X
/ i {
/ 0, \
-20d S -20 d -
o . S L -
g PPN e Rl NP
0 50
-4nd 40 df
S0 50
0d 60 d
70d 70 df
CF 1.7543 GHz 1001 pts Span 2.8 MHz GF 1.7543 GHz 1001 pts Spon 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 17544113 GHz 14.42 dém N down 1.228 MHz ML 1.754478 GHiz 13.08 dem N down 1.2252 Mz
T py 1.7536846 GHz -11.74 dem nds 26.00 dB T1 L 1.7536902 GHz -12.69 dem nds 26,00 d8
T2 1 1.7549126 GHz -11.75 dém Q factor 1426.7 T2 1 1.7549154 GHz -12.67 dBm Q factor 1432.0
L it ] L it -

Date: 6 DEC.2019 06:51.38

Cate: 6.0EC.2019 06:51:48
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SPORTON LAB.

FCC RF Test Report Report No. : FG901409B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

3 pectrum i3
Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz Ref Level 2540 dém  Offset 5.40 dé & RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Moede Auto FFT o Att a0 dE SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
M 14,50 dbm| M 1340 dbm
2 T 1.71060690 GHz 20 1.71247100 GHz
. e T - 26.00 dB| . . ) ST 26.00 dB)
10 i Bu 2.003000000 MHZ, 10 Byt 2.050000000 MHZ|
/ o, ] :
N Q factor 569.6, o a6 y Q factor 561.3
I 4 T
104 - - 104 I‘l
\ /
204 - -
N
vt ~ Y. -
S0
a0 d -a0d
50 50
60 d 60 df
-70d 70 d
CF 1.7115 GHz 1001 pts Span 6.0 MHz GF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7106069 GHZ 14.58 dBm nd@ down 3.003 MH2 M1 1.712471 GHz 14.40 dBm nd@ down 3.0509 MHz
T 1 1.7100015 GHz -11.62 dBm ndd 26.00 B TL L 1.7099835 GHz -11.23 dém n 26,00 d&
T2 1 1.7130045 GHz -11.44 ddm Q factor 569.6 T2/ 1 1.7130345 GHz -11.43 d8m Q factor 561.3

L I ]

Date: 6 DEC.2018 06:58:37

U ]

Date: 6.0EC. 2019 06:56:47

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1l 14.99 aBm| - M1l 15.60 dBm
20 1.73196050 GHz 20 X 1.73217630 GHz,
. T ST e, 26.00 dB . el i A NN 26.00 dB
10 7 Bu y 2.097000000 MHZ, 10 7 B 2.027000000 MHZ|
/ 77.c / 72.2
o / Q factor 4 577.9 o / Q factor 572.2
1
-10d 7 10 d
20 de - 4 -20d — ——
) | P e ~ ]
a0 g
40 d 40 d
=0 50
-60 o -60 di
70 d -70 d
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17319605 GHz 14,99 dam nd8 down 2,307 MHz ML 17321763 GHz 15.68 dam nd8 down 3.027 MRz
T 1 1,7310135 GHz -10.70 dBm nd8 26.00 dB TL L 1.7309895 GHz -10.00 dBm nd8 26,00 d8
T2 1 17340105 GHz -11.18 dam qQ factor 577.9 T2 1 1.7340165 GHz -9.99 dam qQ factor 572.2

L it J -

Date: 6 DEC.2018 07.05.36

U ]

Date: 6.0EC.2018 07.05:46

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] N 15.74 dBm)| MI[1] 14.62 dBm
b 1.75474080 GHz| 20 L 1.7542: 0 GHzZ|
. o AV e A e R 26.00 dB)| . v, S llg)ﬂl"'\_ﬂ"\,—z_"\ 26.00 dB|
10 7 Bu 2.015000000 MHZ, 10 7 B \ 2.033000000 MHZ|
/ oy / 78.49
a 4 Q factor " 582.0| 0 dén Q factor L‘ 578
{ / L
T 2
“tod L5 10 d ! -
N / \ ~ \
|20 dBpemg == - = v - s e,
-an
40 d -40 df
S0 -50
60 df 60 df
-70 df =70 d
CF 1.7535 GHz 1001 pts Span 6.0 MHz CF 17595 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17547408 GHz 15.74 dam nd8 down 3.015 MHz ML 17543253 GHz 14.62 dam nd8 down 3.033 WAz
T 1 1,7519895 GHz -10.55 dBm nd8 26.00 dB TL L 17519715 GHz -11.39 dam n 26.00 dB
T2 1 1.7550045 GHz -10.17 dém Q factor 582.0 T2 1 1.7550045 GHz -11.19 dém Q factor 578.4
—

L it J -

Date: 6 DEC.2018 07.08.05

U ]

Date: 60EC.2018 070815
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Date: 6 DEC.2018 07:15:04

U ]

Date: 6.0EC.2018 07:15:14

&3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 100 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.07 dBm| ™M1[1] 11.46 aBm)
b 1.71123100 GHz| 20 1.71039200 GHz
. 5 AR L 26.00 dB| . nds 26.00 dB|
w 7 B T 4.965000000 MHZ e R TV 4.855000000 MHZ]
N Q factor ad4.7] 0 b Q factor 352.3]
i !
10 1t \1: 10 d e
i Y ¥
/ 1 [
e " Ny
ey /‘f [ g e % AT LY, PR
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1711231 GHz 13.07 dam nd8 down 4.965 MHz ML 1710392 GHz 11.46 dam nd8 down 4,855 MHZ
T 1 1,710022 GHz -13.35 dbm nd8 26.00 d TL L 1710032 GHz -14.28 dm n 26,00 d8
T2 1 1,714988 GHz -13.12 dém Q factor 344.7 T2 1 1.714888 GHz -14.05 ddm Q factor 352.3

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 6 DEC.2018 07.2202

U ]

Cate: 60EC.2018 072213

ectrum pectrum &3
Ref Level 25.40 GBm  Offset .40 OB @ RBW 100 kHZ Ref Level 25,40 cbm _ Offset .40 db = RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Moede Auto FFT o Att a0 dE SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
M 12.67 dbm)| M 11.99 dom)|
2 at 1.73420800 GHz 20 e 1.73038200 GHz
. - nde T, 26.00 dB| . _ ndg . 26.00 dB)
w ‘{ Bl 4.855000000 MHz e = A 4.935000000 MHZ]
\ a57.2 3
N Q factor 357.2) o a6 Q factor \ 350.9)
{ 4
f
104 10 di 1o
d S 3
g 204
AVASNY et N A,
o - A
a0 d -a0d
50 50
60 d 60 df
-70d 70 d
CF 1.7925 GHiz 1001 pts Span 10.0 Mz GF 1.7025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1.734208 GHz 12.87 dem nd8 down 4.855 Mz ML 1.730382 Grz 11.99 dem nd8 down 4.935 MHz
T 1 1.730062 GHe -13.20 dBm ndd 26.00 dB TL L 1.730022 GHz -13.76 dBm ndd 26,00 d&
T2 1 1.734918 GHz -13.19 dem Q factor 357.2 T2 1 1.734958 GHz -14.35 dBm Q factor 350.6

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L ) ]

Date: 6 DEC.2019 07.24.33

I ]

Cate: 6.0EC.2019 O7.24:43

Spectrum Spectrum
Ref Level 25.40 dém  Offset 540 db & RBW 100 kHz Ref Level 2540 dém  Offset 5.40 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mii] 3.63 dBm| mili] 12.82 dBm)|
20 i 1.75322900 GHz, 2 M1 1.75376900 GHz
. Al PN e “7\_.5;3\/\“ . 26.00 dB 104 i _ L u,g_e“r\_‘u,\,,u,\_" _ 26.00 dB)
f Bu 4.895000000 MHZ i (:01 N 4.915000000 MHZ]
o I Q factor 358.2] . Q factor ' 356.8]
/ \
T ! o
10 di \rj v -10 o 4 iz
: \ , i
-20 d = -20 df <
o e T . - PRy o AT A o
e AP Y A WL
a0 -30
-40d -40 di
-50 -50
-60 df -60 di
70 d 70 di
CF 1.7525 GHz 1001 pts Span 10.0 MHZ CF 1.7525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1753229 GHz 13.63 dém ndB down 4.655 MHz ML 1.753768 GHz 12.82 dém ndB down 4,915 MHz
T1 1 1.750032 GHz -12.18 dém ndé 26.00 dB TL 1 1.750042 GHz -12.97 dém ndé 26.00 d8
T2 1 1754928 GHz -12.50 dém Q factor 356.2 T2 1 1.754958 GHz -13.30 dém Q factor 356.8
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LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

Date: 6 DEC.2018 07.31:31

&3 pectrum &3
Ref Level 25,40 cbm  Offset &40 b = RBW 300 kHz RefLavel 25,40 dbm  OFfset 540 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
mil1] 15.66 dBm| mil1] 14.90 dBm|
20 1.7110640 GHz 20 T 1.7143810 GHz
. AN e WATAT PN A T P 26.00 dB| . O Ay ~ BB Ny 26.00 dB)
w 7 Bu Y 9.730000000 MHz 9 7 <1 B \ 9.730000000 MHZ]
75. [ \ 76.5
o Q factor \L 175.8] 0 b | Q factor 176.2]
| ]
1z {
104 f - 10 d
i [ rdd
20 g8y o e~ RASwE Svevny
-a0 -0
40 o -40 di
50 50
60 d &0 d
70 d -70 d
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1711064 GHz 15.66 dBm ndB_down 9.73 MHz ML 1.714381 GHz 14.90 dBm ndB_down 9,73 MHZ
TL 1 1710185 GHz -10.26 dBm nd8 26.00 dB TL L 1.710125 GHz -11.22 dam n 26.00 dB
T2 1 1719915 GHz -10.90 dam qQ factor 175.8 T2 1 1.719855 GHz -10.57 dam qQ factor 176.2

L U ]

Date: 6.0EC. 2016 07:31:41

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L ) ]

Date: 6 DEC.2019 07.40.59

ectrum pectrum &3
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
GHEY 5.24 dbm GHEY 13.56 dbm
20 1.7812410 GHz 20 M1 17361160 GHz]
. AN g, VL, 26.00 dB . s o | B~ 26.00 dB
w 7 Bu \ 9.830000000 MHz 9 i Bu \ 9.790000000 MH|
\ 76. 72.:
o / Q factor ‘L 176.1 . Q factor \S 172.3
i 2 / 5
10 d k= 10 di 1# -
l\ i T
20d , -20 df { N
\ S N
-an Ao yv A v Eu e v
P NV Sy G
-0 d 40 db
=0 50
-60 o -60 di
70 d -70 di
CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T L.731241 GRz 15.24 dBm nds down 9.83 MHz ML 1736116 GHz 13.55 dBm nds down 9,79 Mhz
TL 1 1.727645 GHz -10.49 dBm ndg 26.00 dB TL L 1.727545 GHz -12.92 dém ndg 26,00 d8
T2 1 1.737475 GHz -10.80 dam qQ factor 176.1 T2 1 1.737338 GHz -13.28 dem qQ factor 177.3
L it ] - L ) ]
Date 6 DEC.2018 073830 Date: 6.DEC 2019 0738:40
Spectrum Spectrum
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
. MLl 15.95 dbm| MLl 15.10 dbm
20 Y 1.7486010 GHz 2 1.7493410 GHz]
. A LAY 26.00 dB . A N B e 26.00 d8
w B \ 9.810000000 MHz o B 9.750000000 MHz
: 78.2 / : 79.4
N Q factor | 178.2 . Q factor 179
i i
-1 d % -10d f
\ |
\ -
204 — . AbdBm- L
[ [ o K el W
-an — 30
-4nd 40 df
50 50
0d 60 d
70d 70 df
CF 1.75 GHz 1001 pts Span 20.0 MHz GF 1.75 GHz. 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T L.748601 Ghz 15.95 dam N down .51 MHz ML 1749341 GHiz 15.19 dBm N down 9,75 Mz
T py 1.745025 GHz -10.42 dem nds 26.00 dB T1 L 1745148 GHz -10.72 dem nds 26,00 d8
T2 1 1.754835 GHz -10.45 dBm Q factor 176.2 T2 1 1.754895 GHz -11.22 dém Q factor 175.4

L I ]

Cate: 6.0EC.2019 O7.41:09
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saronas. FCC RF Test Report

Report No. : FG901409B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

Ref Level 25.40 dém  Offset 540 db & RBW 300 kHz

Ref Level 2540 dém  Offset 5.40 dB & RBW 300 kHz

o At I0de SWT 12.6pus @ VBW 1MHz Mode Auto FFT o Att a0de SWT 1Z6us @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max 017k Max
M1 13.22 abm| M1 13.61 dbm
20 |*’- 1.7224150 GHz| 20 1.7145030 GHz|
B A N Y 1 S 26.00 db| B . A AndBA, L 26.00 dB)
w 7 B = ) 14.505000000 MHz e 7 g W VY 14.176000000 MHz
N f‘ Q factor 118.7) 0 b Q factor 120.9
" L] =
BUE ¥
RIS, i . "
- o™ PERP
a0 d -0 d
50 -0
60 df 60 d
704 70 d
CF 1.7175 GHz 1001 pts Span 30.0 MHz GF 1.7175 GHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.722415 GHz 14.22 dBm nd@ down 14.505 MHz M1 1.714503 GHz 13.61 dBm nd@ down 14,176 MHz
L 1 1710217 GHe -11.77 dBm ndd 26.00 dB L L 1.710397 GHe -12.34 dBm n 25.00 dB
T2 1 1.724723 GHz -11.68 dem Q factor 118.7 T2 1 1.724573 GHz -11.99 dBm Q factor 120.9

L I ]

Date: 6 DEC.2018 07.47.58

L U ]

Cate: 60EC.2018 07 48:08

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o At I0de SWT 12.6pus @ VBW 1MHz Mode Auto FFT o Att a0de SWT 1Z6us @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
@17k Max 017k Max
ML 5.01 dbm 3,09 dbm)
20 s 1.7357970 GHz 20 17353170 GHz]
B A Pen | prrennghon 26.00 db| B N 26.00 dB)
w 7 By 14.206000000 MHz e 7 \ 14.116000000 MHz
R ‘-‘ Q factor i 1214 o / Q factor j 122.9
_10d 3 ; 104 -
[ A /
20d -20 df = y
[/ !
. A AL T = AaivA e o ¢ v | S
B K IS P, s
-0 d 40 db
=0 50
-60 o -60 di
704 70 d
CF 1.7925 GHz 1001 pts Span 30.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 1.735797 Rz 15.01 dem nds down 14.296 MHz ML 1.735317 Gz 13.89 dem nds down 14,116 Mhz
TL 1 1.725367 GHz -10.49 dBm ndg 26.00 dB L L 1.725457 GHz -11.34 dBm ndg 26,00 d&
T2 1 1.739663 GHz -10.85 drm Q factor 1214 T2 1 1.739573 GHz -13.12 dem Q factor 122.9

L I ]

Date: 6 DEC.2018 07.54.57

L U ]

Date: 6.0EC.2018 07:65:07

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 25.40 GBm  Offset 540 0B w RBW 300 knz Ref Lavel 25.40 GBm  OFfset 5.40 OB w RBW 300 kHZ
o Att 30de SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o Att a0dE SWT  126yus @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 15.396 dbm| MLl 5 dbm)
20 17417760 GHz 2 1.7413860 GHz]
B Ao emn e, B A 26.00 dB| . B o 8, 26.00 d8)
w 7 B v 14.446000000 MHz o ] - Bur 14.326000000 MHz
N | Q factor 120.6 . { Q factor 121.6
Y T}
-10d - -10d 4
I
O R
aikievd b ranre e
7 T =
40 d -40d
S0 50
0d 60 d
70d 70 df
CF 1.7475 GHz 1001 pts Span 90.0 MHz GF 1.7475 GHz 1001 pts pan 80.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T L7476 Ghe 15.35 dem N down 14446 Mz ML 1741388 GHiz 14.35 dBm N down 14,326 Mz
T py 1.740217 GHz -10.35 dem nds 26.00 dB T1 L 1740277 GHz -12.09 dem nds 26,00 d8
T2 1 1.754663 GHz -10.87 dém Q factor 120.6 T2 1 1.754603 GHz -11.08 dém Q factor 1216

L 1 ) ]

Date: 6. DEC.2019 07.57.26

L I ]
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